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Fig.1 Load elongation curve of the test results and
FEM simulation results
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Fig.2 Measuring position of workpiece deformation
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Fig.4 Measurement of coefficient of dynamic friction
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Fig.5 Analysis model of urethane rubber cutting
experiment
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Fig.6 Pr|n0|pal stress contours at the tle of contact
feed of 0.0167mm/tooth

Fig.7 Pr|n0|pal stress contours at the time of conta 3
feed of 0.0042mm/tooth

Fig.8 Principal stress of vector direction at the time of
contact, feed of 0.0167mm/tooth
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